
Page 16

11 Replacement Parts

11.1 Helmet

Item Art. no. Model Description

- 24243D APOLLO 600 CE A 600 CE blast helmet + control valve + nylon cape

- 24315D APOLLO 600 CE A 600 CE blast helmet + control valve + leather cape

- 24313D APOLLO 600 CE A 600 CE blast helmet + 5 m line

- 24244D APOLLO 600 CE Replacement part for A 600 blast helmet without accessories

11.2 Air control valve

Item Art. no. Description

- 04381 I Filter set (foam filter, screen filter, snap ring)

- 100042 Control valve, complete

55 100074 Control valve, without belt

11.3 Individual components

Item Art. no. Description

1 23800 A A 600 outer helmet shell

2C 04491 I Acoustic foam, right

2D 04492 I Acoustic foam, left

2H 23815 D Nylon cape for A 600

- 24310 D Leather cape for A 600

2H1 08740I Inner collar for A60 and A600 

2I 04460 I Chin strip

2J 23806 I A 600 helmet suspension

2J1 23821 I Clip for A 600 helmet suspension (4 pieces/helmet suspension required)

2L 23801 D A 600 cape belt, complete

Item Art. no. Description

2L3 23803 D A 600 latch

2L4 24245 D M6x8 screw for latch

2M 23819 D A 600 visor gasket

2N 24308 D Apollo 600 inner lens (1 mm polycarbonate, 5 pieces)

2O 04361 I Cover lenses 0.2 mm (25 pieces)

2P 24012 D A 600 visor frame, complete

2P1 23810 D A 600 visor frame, black

2P2 23812 D A 600 hinge, black

2P3 99269 D Rivet (base)

2P4 04454 D Rivet (head)



                                     Page 17

2P5 08738 I Hook for visor

2Q 23805 I Screw for A 600 (6/32 x ½”)

2R 08924 I Nut #6 (3/8”)

2W 04373 I Outer lens 0.5mm (25 pieces)

2Z 90266 D Holder for chin strap

2AA 23805 I Screw (6/32 x ½”)

2AB 23817 I Tooth lock washer for chin strap

2Y 24316 D A 600 latch base, complete

2YA 23813 D A 600 latch base

2YB 04449 I Visor holder

2YC 04438 I Screw for Apollo (6/32 x 3/8”)

2YD 08924 I Nut #6 

50 100913 A 600 CE flow indicator, complete with line

50 100915 A 600 air indicator

51 100914 Air line black 1 m

52 100917 A 600 screw fitting

53 24263 D Clip for 9 mm air line

54 01030 D Screw fitting for line

55 100042 Control valve, with belt

56 100421 5 m CE air line, complete

100406 10m CE air line, complete

100404 20m CE air line, complete

100405 40m CE air line, complete

100403 9mm safety coupling (CE-approved)

100380 Ear plugs

10533 D Owner’s manual

100586 Hood (polypropylene)

24395D Installation tool for inner lens



Page 18

Figure 4: Individual components of Apollo 600


